GPH boom part list

 
0402-253 SE vertical stabilizer setting band 1
0402-522 SF drive pulley 8T 11
0403-244 Counter gear (14T) 1
0403-245 Counter joint shaft 1
0403-247 Tail pipe (L 720) 1
0403-248 Rudder control rod (L = 870) 1set
0403-249 Rudder control guide set 1
0403-250 Tail stabilizer set 1set With screw and bracket
0403-302 Counter gear 8T for belt drive 1
0403-303 Counter gear case for belt drive 1
0403-304 Tail boom pipe L = 695 (for belt drive) 1
0403-305 Rudder control rod L = 860 1 With PP pipe, 05 ball, M2 X 8CS and rod end
0404-537 SX joint shaft cover 1
0404-567 SX tail boom brace set 1set
0404-640 Counter gear case (For pipe) 1
0404-641 Bevel pinion gear 20T (R) 1
0404-642 Bevel pinion gear 20T (L) 1
2500-068 Brg o5X013X4ZZ 2
2500-088 Brg 08 X 016 X 5F ZZ 2
2505-001 M2 nut 20
2505-002 M3 nut 20
2506-004 FW 03X8X0.5T 20
2506-010 FW 03X9XlT 20
2507-002 E-ring 04 10
2511-010 Hexagon cross member M3 X 26 2
2523-017 Tail drive shaft set 1set
2524-001 M2 rod end (with out ball) 10
2531-001 Set screw M3 x 3 10
2532-002 Cap screw M3 x 8 10
2532-007 Cap screw M3 X 22 10
2532-028 CapscrewM2X8 10
2532-038 Cap screw M3 X 18 10
2534-003 Tapping screwM3 X 8 10
2534-007 Tapping screw M3 X 12 10